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Applicant: SHENZHEN DOTCOM HOUSEWARE PRODUCTS CO., Date:  Oct 06, 2012 
 LTD. 

RM 827,XIANKE MACHINERY-ELECTRICAL 
BLDG,BAGUA 4TH RD,SHENZHEN,CHINA 518029 
深圳市德康家居用品有限公司 
深圳市福田区八卦四路先科机电大厦 827 室 

 

 Attn:  SHIRLEY ZHAO 
  
 
Sample Description As Declared :  

No. Of Sample : One  
Fibre Content : Nylon 
Material : Nylon Printed Mat 
Finishing : Without Flam Retardant 
End Uses : Spread On The Floor  
Season : - 
Colour : Print 
Style No. : - 
Order No./PO No. : - 
Buyer’s Name : - 
Manufacturer’s Name : Shenzhen Dotcom Houseware Products Co., Ltd. 
Ref. : Vendor: Shenzhen Dotcom Houseware Products Co., Ltd. 

Applicant’s Provided Care Instruction/Label : - 
 

Date Received : Sep 24, 2012 
Date Test Started/Final Information Confirmed : Sep 24, 2012  
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Conclusion: 

       
Color Fastness To Washing M      
Color Fastness To Crocking M      
Color Fastness To Light #      
Flammability Test M1      

 
Note : M = Commercially Acceptable  F = Fail 
 # = No Comment  N/A = Not Applicable 
 C = Conform Label * = See Remark 
 - = Did Not Perform  
 
Remark: 
M1 Based upon the results of the flammability test reported, the sample submitted for testing meets the 

performance requirements of 16 CFR part 1631 (FF2-70).  
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1 Color Fastness To Washing (AATCC 61-2010, Test No. 2A, 45 Minutes Mechanical Wash At 120ºF In 0.15% 
AATCC WOB Detergent Solution With 50 Steel Balls): 
 
    
Color Change 4  
Color Staining   
-Acetate 4.5  
-Cotton 4  
-Nylon 4.5  
-Polyester 4.5  
-Acrylic 4.5  
-Wool 4.5  
 

2 Color Fastness To Crocking (AATCC 8-2007): 
 
    
Dry 4.5  
Wet 4.5  
 

3 Color Fastness To Light (AATCC 16-2004, Option 3, Xenon-Arc Lamp): 
 
    
20 Hours Exposure  
Grade 4  
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4 Flammability Test For Carpets And Rugs (US CPSC 16 CFR Part 1631): 

 
The Apparatus And Methods Of Testing Were Those Described In 16 CFR Part 1631 Standard For The Surface 
Flammability Of Small Carpets And Rugs (FF2-70). 
 
Requirement 
(1) Test Criterion: 

The Charred Portion Does Not Extend To Within One Inch Of The Edge Of The Hole In The Flattening 
Frame At Any Point. 

(2) Acceptance Criterion: 
At Least 7 Of The 8 Specimens Must Meet The Test Criterion For The Material To Be Classified As 
Resistance To Flammability. 

 
  
Test Result : 
 
The Nearest Distance From Burnt Area To The Frame Edge 
 
 Original  
 (in)  
 3.7    3.5  
 3.6    3.7  
 3.6    3.8  
 3.8    3.7  
   
   
Interpretation Of Test Result : 
Number Of Specimens 

Meet The Test Criterion 8  
 
 

 
This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a 
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than 
the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing 
Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save 
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any 
liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our 
gross negligence or wilful misconduct. 
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